
BASIC ASSESSMENT REPORT 

 
 

 

PROPOSED UPGRADE AND EXPANSION OF THE 

KAMEELMOND WASTEWATER TREATMENT 

WORKS IN UPINGTON, NORTHERN CAPE  
 

BASIC ASSESSMENT REPORT 

 

DRAFT 

 

AUGUST 2021 

 

 

APPLICANT: DAWID KRUIPER MUNICIPALITY 

 



BASIC ASSESSMENT REPORT 

1 
 

 

 
 
 
 

Project applicant: Dawid Kruiper Municipality 

Business reg. no. /ID. no.: ID. no.: 6406245216083 

Contact person: Mr Elias Ntoba (Municipal Manager) 

Postal address: Private Bag X6003, Upington, 8800 

Telephone: 054 338 7001 Cell: 
Fax: 

 

E-mail: manager@dkm.gov.za 054 338 7350 
 
 

 
 

Prepared by: 
 
 
 

Environmental Assessment 

Practitioner/Firm: 

Nemai Consulting (Pty) Ltd 

Business reg. no. /ID. no.: 2017/535994/07 

Contact person: Donavan Henning 

Postal address: P.O. Box 1673, Sunninghill, 2057 

Telephone: 011 781 1730 Cell: 

Fax: 

082 891 0604 

E-mail: donavanh@nemai.co.za 011 781 1731 
 
 

 
 
 

  (For official use only) 
File Reference Number: 

 
Application Number: 

 
Date Received: 

 
 

 

  



BASIC ASSESSMENT REPORT 

2 
 

 
Basic Assessment Report in terms of the Environmental Impact Assessment Regulations, 2014, 

promulgated in terms of the National Environmental Management Act, 1998 (Act No. 107 of 
1998), as amended. 

 
Kindly note that: 
 
1. This basic assessment report is a standard report that may be required by a competent authority 

in terms of the EIA Regulations, 2014 and is meant to streamline applications.  Please make sure 
that it is the report used by the particular competent authority for the activity that is being applied for. 

2. This report format is current as of 07 April 2017. It is the responsibility of the applicant to ascertain 
whether subsequent versions of the form have been published or produced by the competent 
authority 

3. The report must be typed within the spaces provided in the form.  The size of the spaces provided is 
not necessarily indicative of the amount of information to be provided.  The report is in the form of a 
table that can extend itself as each space is filled with typing. 

4. Where applicable tick the boxes that are applicable in the report. 

5. An incomplete report may be returned to the applicant for revision. 

6. The use of “not applicable” in the report must be done with circumspection because if it is used in 
respect of material information that is required by the competent authority for assessing the 
application, it may result in the rejection of the application as provided for in the regulations. 

7. This report must be handed in at offices of the relevant competent authority as determined by each 
authority. 

8. No faxed or e-mailed reports will be accepted. 

9. The signature of the EAP on the report must be an original signature. 

10. The report must be compiled by an independent environmental assessment practitioner. 

11. Unless protected by law, all information in the report will become public information on receipt by the 
competent authority.  Any interested and affected party should be provided with the information 
contained in this report on request, during any stage of the application process. 

12. A competent authority may require that for specified types of activities in defined situations only parts 
of this report need to be completed. 

13. Should a specialist report or report on a specialised process be submitted at any stage for any part 
of this application, the terms of reference for such report must also be submitted. 

 
 
  



BASIC ASSESSMENT REPORT 

3 
 

 
SECTION A: ACTIVITY INFORMATION 
 

Has a specialist been consulted to assist with the completion of this section?  NO 

If YES, please complete the form entitled “Details of specialist and declaration of interest” for the 
specialist appointed and attach in Appendix I. 

 
 
1. ACTIVITY DESCRIPTION 
 
a) Describe the project associated with the listed activities applied for 
 

A. SITE LOCATION 
 

The Kameelmond Wastewater Treatment Works (K-WWTW) is situated north of the Orange River, on 
the south western side of Upington (coordinates: 28°28'41"S; 21°12'12"E) on the N14 between 
Upington and Keimoes, in the Northern Cape. The site is located in the Dawid Kruiper Municipality 
(DKM) and in the ZF Mgcawu District Municipality (refer to the locality map contained in Appendix A). 
 
B. PROJECT MOTIVATION 
 

The K-WWTW is under ever increasing pressure to enhance serviceability of new residential and, to a 
lesser extent, industrial runoff located within the Works’ planned drainage area. Effluent quality 
standards specified by the Department of Water and Sanitation (DWS) are also likely to increase 
beyond the current treatment efficiency that the Works’ is able to achieve. Potential reuse of the Works’ 
effluent, together with the above mentioned culminates in the requirement of the upgrade and 
expansion of the K-WWTW. 
 
The aim of the project is to increase the capacity of the K-WWTW from 16 Ml/d to 24 Ml/d. The upgrade 
and expansion of the K-WWTW will take place within the confines of the existing perimeter fence. 
 
C. K-WWTW’S STATUS QUO TREATMENT PROCESS 
 

The works consists of the following process elements: 
 

• Night soil discharge and bucket washing system; 

• Inlet works - 
o Screen; 
o Degritting; 
o Flow measurement; 

• Incinerator; 

• Screw pump station; 

• Primary settling tank; 

• Raw sludge pumps (to thickener); 

• Main pump station; 

• Biological filters; 

• Biological reactor; 

• Return activated sludge pumps; 

• Thickeners; 

• Sludge pumps; 

• Anaerobic digesters; 

• Sludge drying beds; 



BASIC ASSESSMENT REPORT 

4 
 

• Maturation pond; 

• Disinfection; 

• Chlorination system; 

• Chlorine contact tank; 

• Emergency pond; and 

• Return pump station. 
 
The schematic process diagram showing the inter-relationship between the process units at the K-
WWTW is provided in Figure 1 below. 
 

 
 

Figure 1: Schematic diagram of works 

 
D. DESIGN CHARACTERISATION 
 

1) Design Sewage Characterisation 
 

The proposed design concentrations for the upgrade and expansion of the K-WWTW are as follows: 



BASIC ASSESSMENT REPORT 

5 
 

• Chemical oxygen demand: 450 mg/l 

• Total Kjeldahl Nitrogen: 49 mg/l 

• Ammonia: 39 mg/l 

• Total Phosphate: 10 mg/l 

• Ortho-Phosphate: 4 mg/l 

• Total suspended solids: 194 mg/l 
 
2) Design Hydraulic Characterisation 
 

The hydraulic parameters for the proposed upgrading and expansion of the K-WWTW are presented 
in Table 1 below. 
 

Table 1: Design hydraulic loading for the upgrade & expansion of K-WWTW 
 

Description Unit Design flow 

Ultimate influent design flows  

Average Dry Weather Flow Ml/d  24  

Average Wet Weather Flow  Ml/d  24  

Peak Wet Weather Flow  Ml/d  48  

Hourly Peak Flow Calculated  m3/hr  3 000  

Hourly Peak Flow Extreme event  m3/hr  3 500  

Assumed start-up influent design flows  

Average Dry Weather Flow Ml/d  16  

Minimum hydraulic design flow  m3/hr  767  

 
3) Design Discharge Limits 
 

It is noted that the K-WWTW measures its effluent discharge standards in relation to the general limits 
as specified by the DWS. DKM is in process of applying for a Water Use Licence (WUL) for the K-
WWTW. The WUL generally provides the discharge standards which the Works must conform to. Until 
this process is finalised, it will be assumed that General Limits will remain as the specified discharge 
standard. This assumption will be verified once the WUL has been issued and the discharge limits have 
been confirmed. 
 
It is also noted that DKM intends to reuse some of the treated effluent for irrigation purposes. The 
International Organization for Standardization Guidelines for treated wastewater use for irrigation 
projects (ISO/DIS Standard No. 16075) provides quality criteria for this activity. Due to the planned 
reuse at school yards it has been assumed that the reuse limits shall have to adhere to the standards 
specified under category A of these standards (i.e. unrestricted irrigation). 
 
E. SCOPE OF WORK FOR THE K-WWTW 
 

The status quo treatment process requires major refurbishment as large sections of the Works’ have 
been in operation since the 1970s, with the last upgrade and expansion having taken place during the 
1990s. It was therefore proposed that the overall scope of work for the K-WWTW be split into the 
following: (i) refurbishment of existing mechanical and electrical equipment; and (ii) upgrade and 
expansion of the K-WWTW. 
 
This Application for Environmental Authorisation focuses on the upgrade and expansion of the K-
WWTW, as it was understood that the refurbishment activities would not trigger any listed activities. 
This was discussed during the pre-application meeting held with the DENC. 
 



BASIC ASSESSMENT REPORT 

6 
 

An overview of the scope of work for the refurbishment and expansion components follows below.  
 
1) Refurbishment 
 

A map of the general layout of the existing infrastructure to be refurbished is shown in Figure 2 below 
and is also contained in Appendix A.  
 

 
 

Figure 2: K-WWTW existing infrastructure to be refurbished (Google Earth image) 
(Note: not all infrastructure is labelled in the map above due to scale – see full details in map in Appendix A) 

 
The refurbishment activities aim to ensure the following: 

• To ensure systems/equipment remain operational until such time when the main upgrade and 
expansion of K-WWTW is commissioned; and 

• To ensure the relevant system/equipment can be integrated and remain functional as part of 
the future treatment strategy. 

 
As noted, the refurbishment activities do not form part of this application. 
 
2) Upgrade and Expansion 
 

A map of the general layout of the upgrade and expansion works is shown in Figure 3 below and is 
also contained in Appendix A.  
 

Bucket Washing System 

Pump Station 

Sludge Digesters 
Screw Pump 

Primary Settling Tanks 

Sludge Thickener 
Tanks 

Secondary 
Settling Tanks 

Office 

Inlet 

Sludge Drying Beds 

Inlet Works 

Bio-Trickling Filters 

Secondary 
Settling Tanks 

Chlorine Dosing Tank 

Aeration Tank 

Maturation Pond 
Sludge Drying Beds 

New 
Gas 
Flare 

New Standby 
Generator 



BASIC ASSESSMENT REPORT 

7 
 

 
 

Figure 3: K-WWTW Upgrade and expansion works (Google Earth image) 

 
Based on the Preliminary Design Report, which was compiled by Bigen Africa Services (Pty) Ltd in 
February 2021, the following components of the K-WWTW are to be upgraded and expanded (shown 
in Figure 3 above): 
 

a) Head of Works – 
A mothballed structure, previously used as the inlet works (shown in Figure 4 below) will be 
demolished to avail space for the newly proposed Head of Works (HoW). The new HoW will 
comprise of two (2) trains operating in a duty standby configuration. 
 
The new inlet works will be designed to accommodate an Average Dry Weather Flow (ADWF) 
of 24 Ml/d and an Hourly Peak Flow (HPF) of 84 Ml/d (3 500 m3/hr). The new inlet works will 
be fully equipped for this capacity and will comprise of the following components. 

• Two (2) mechanical front rake coarse screens (25 mm aperture); 

• Two (2) mechanical front rake fine screens (6 mm aperture); 

• Two (2) vortex degritters; 

• One (1) bypass channel equipped with manual screen (50mm aperture); and 

• One (1) Parshall flume for flow measurement downstream of degritters. 
 

WAS & RAS Pump Station 

Secondary Sedimentation Tanks 

Head of Works 

Filtrate Return Pump Station 

Activated Sludge Reactor 

Mechanical Dewatering & Solar Drying Pad 

Office Building 

Chlorination Building 

Chlorine Contact Tank 

Existing Emergency Overflow Dam 

Emergency Overflow Dam Recycle Pump Station 

PST Division Box 

Low Lift Pump Station 



BASIC ASSESSMENT REPORT 

8 
 

 
 

Figure 4: Obsolete “old” inlet works 

 
A diesel-fired incinerator (shown in Figure 5 below) is currently used for the disposal of 

screenings at the K-WWTW. The incinerator will be discontinued as part of the upgrade and 